

QUALITÄTSVERBAND
UMWELTVERTRÄGLICHE
LATEXMATRATZEN e.V.



Zertifikat

Laborprüfung

Zertifikat Nr.

035-002

Certificate No.

for Rawmaterials

Manufacturer/Distributor	Ind. & Handelsmij. Riviera B.V. Netherlands	date of issue	22.06.2023
		valid until	Mai 2024
Examined product	Hevea Foam 100 % NR (LMIOME, LM5+5ME)		
Test Report No.	(a): 58151-A001-A003 (b): 60438222-002		
Test laboratory	eco-Institut Germany GmbH (a), LGA/TÜV Rheinland (b)		

Product Analysis

Chemical and mechanical analysis in accordance with ‚QUL® Requirements‘. The result of the analysis is relevant exclusively to the product examined. Details are given in the respective examination report.

Result of Examination

The product examined, complies with the statutory requirements of the ‚Environment Friendly Latex Mattress Association‘ (Qualitätsverband umweltverträgliche Latexmatratzen - QUL® e.V.)*.

QUL®
Qualitätsverband umweltverträgliche Latexmatratzen e.V.
(Environment Friendly Latex Mattress Association)


For the executive

* Companies who buy this raw material or trade with it and are not members of the Quality Association for Environmentally Friendly Latex Mattresses are not entitled to use the quality seal of the QUL ‚Quality Association for Environmentally Friendly Latex Mattresses‘ for advertising purposes or refer in any way to the Qualitätsverband umweltverträgliche Latexmatratzen e.V..